CONTENTS B R
COVERS MECHANISM(1) M AR AAE(1) 1
COVERS MECHANISM(2) M AR ARAR(2) 2
THREAD EYELETS MECHANISM B AR 3
BUSHINGS MECHANISM E B AR 4
MAIN SHAFT DRIVING MECHANISM b E S eH R AS 5
ONE SIDE CUT PRESSER FOOT MECHANISM B 71 B W SRR ey B B A A 6
UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM L4771 & E £) 4t Be &) # A% 7
LOOPER DRIVING MECHANISM T 4) & Be g i Ah 8
FEED DRIVING MECHANISM %ok B BE g Ak 9
FEED DRIVING CONTROL MECHANISM ok B A A AR 10
LUBRICATING MECHANISM 4 i Mk 11
DOUBLE SIDE CUT PRESSER FOOT MECHANISM ) R R Ak A 12
/SV/  DEVICE 2 AR 5 1 AR 13
/AT/ DEVICE R B 16 A AR 14
/ET/ DEVICE T B 16 B AR 15
/AW/ DEVICE, C.SET (OPTIONAL DEVICE) SR BAE B-AW] GEEZEBHE) 16
THREAD STAND BEM 17
/CL/  DEVICE L@ HEMKIE 18
ATTACHMENT BOX it & 19
ACCESSORIES it 4 48 20
/CL//AW/ DEVICE, C.SET (OPTIONAL DEVICE) I X B A B -AW2 GEEBLH) 21
EXCLUSIVE PARTS (1) REA& A E4HQ) 22
EXCLUSIVE PARTS (2) ¥ 2 E A (©2) 23
EXCLUSIVE PARTS (3) BEAE B R B3 24
EXCLUSIVE PARTS (4) SR ER B4 25
STITCH LENGTH SPECIFICATION SHEEMAE & 26
STITCH LENGTH SPECIFICATION SHEE A K 27






COVERS MECHANISM(1) HEEIHERE(1)

Ref. Parts Amt.
No. No. Description St P4 Req.
1 P1-1 Crank Chamber Cover T LB 1
2 P1-2 Crank Chamber Cover Gasket h #h F R 1
3 P1-3 Screw(11/64-40X11) 3 44 5
4 P1-4 Screw(M12-1.75X9) R 44 2
5 P1-5 O-Ring OA KRB 3& 2
6 P1-6 Oil Sight Top Window Lk 2
7 P1-7 Screw (9/64-40X11.3) 32 44 10
8 P1-8 Top Cover (Middle) LEE(P) 1
9 P1-9 Screw (11/64-40X6.5) 3 44 2
10 P1-10 Nut R g 2
11 P1-11 Screw (9/64-40X5.6) 32 44 4
12 P1-12 Top Cover (Middle) Spring EHE(P)ER 1
13 P1-13 Nut R g 2
14 P1-14 Top Cover (Middle) Hinge EER(F)EEIR 1
15 P1-15 Screw (9/64-40X6) $Z 44 7
16 P1-16 Top Cover (Front) EEGD 1
17 P1-17 Rivet pET 2
18 P1-18 Top Cover (Front) Gasket LB AH 1
19 P1-19 Screw (5/16-24X32) 8 44 3
20 P1-20 Washer #*h 3
21 P1-21 Emblem £4h% 1
22 P1-22 Warning Sticker LR LT 1
23 P1-23 Machine Frame End Cover Gasket B i # R 1
24 P1-24 Machine Frame End Cover Wl & 1
25 P1-25 Looper Lever Shaft Cover Gasket Rk 1
26 P1-26 Looper Lever Shaft Cover B & 1
27 P1-27 Screw (9/64-40X5) $E 44 10
28 P1-28 O-Ring (OLiE- ¥ 324 3
29 P1-29 Drain Hole Screw (3/8-24X8) b B 44 1
30 P1-30 Plug Screw(M14-1X4) Ak 82 44 2
31 P1-31 Screw (1/4-28X32.5) 8 44 2
32 P1-32 Washer #* R 3
33 P1-33 Crank Chamber Cover Oil Shield By 48 R 1
34 P1-34 Oil Seal Plug 53 1
35 P1-35 Sewing Head QOil Defense My 7 AR 1
36 P1-36 Sewing Head Key 7k Bl 2R 2
37 P1-37 Screw (9/64-40X8.5) 82 44 2
38 P1-38 Screw (1/4-28X20) 92 44 1
39 P1-39 Pin k] 1
40 P1-40 Knife Driving Connection Oil Guard A 1




COVERS MECHANISM(1) HEELHERE (D

Ref. Parts Amt
No. No. Description oo P4 Req.
41 P1-41 Knife Driving Connection Felt o8 A 1
42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard By /848 kA 1
43 P1-43 Screw (9/64-40X8) ¥Z 44 2
44 P1-44 Seal #h 2
45 P1-45 Nut S 2
46 P1-46 Sewing Head Cover(Left) BgEE 1
47 P1-47 MJ62 Emblem 404 1
48 P1-48 Seal Plug wE 1
49 P1-49 Seal Plug mE 1
50 P1-50 Oil Guide Wire ek S 1
51 P1-51 Crank Chamber Cover, C. Set ey FEam 1
52 P1-52 Top Cover (Middle), C. Set FEP)@ 1
53 P1-53 Top Cover (Front), C. Set rE@ENA 1
54 P1-54 Knife Driving Connection Oil Guard, C. Set PRy 1
55 P1-55 Sewing Head Cover Gasket kAR 1
56 P1-56 Sewing Head Cover Gasket(Front) BIEA B 1
57 P1-57 Needle Thrad Take-up Guard EX S 1
58 P1-58 Screw(M4-0.7X8) 32 44 2
59 P1-59 Machine Frame Pl 1
60 P1-60 Machine Frame it 1
61 P1-61 Sewing Head Cover(Left), C. Set Bgpim 1
62 P1-62 Sewing Head Cover Gasket(Front), C. Set BHEATE A 1
63 G1-21 Emblem 818 1
64 G1-47 Emblem 8 18 1
65 G1-63 Lamp o 1









COVERS MECHANISM(2)

ETR IR (2)

Ref. Parts

No. No. Description oo P4 Req.
1 P2-1 Sewing Cylinder BRI ¥ 1
2 P2-2 Sewing Cylinder Gasket bk gR A R 1
3 P2-3 Alignment Pin 3 B A 1
4 P24 Knock Pin TR 4 1
5 P2-5 Screw(3/8-24X5.4) ¥Z 44 1
6 P2-6 Seal Gasket B P 1
7 P2-7 Cylinder Frame Cover (Front) A& 1
8 P2-8 Screw (9/64-40X38) ¥ 44 10
9 P2-9 Oil Gauge gk 1
10 P2-10 Screw (M22-1.5X5.7) $Z 44 1
11 P2-11 O-Ring ORI 2 1
12 P2-12 Seal Gasket ik R 1
13 P2-13 Cylinder Frame Cover (Left) k& 1
14 P2-14 Oil Gauge, C.Set k4 1
15 P2-15 Model Plate % s 1
16 P2-16 Cylinder Frame Cover (Upper) S 1
17 P2-17 Seal Gasket kR 1
18 P2-18 Screw (1/8-44X6.5) ¥ 4% 8
19 P2-19 Dust Defender (Upper) BB % (L) 1
20 P2-20 Screw (3/32-56X1.55) ¥ 4% 1
21 P2-21 Dust Defender (Lower) R % (F) 1
22 P2-22 Pin FH8 2
23 P2-23 Looper Cover Spring Support BERE 1
24 P2-24 Screw (11/64-40X5) ¥ 4% 1
25 P2-25 Looper Cover Spring TAERER 1
26 P2-26 Screw (9/64-40X5) ¥Z 44 1
27 P2-27 Lopper Cover T A4 E 1
28 P2-28 Pin G4 1
29 P2-29 Screw (9/64-40X5.7) ¥Z 4% 1
30 P2-30 Chain-off Cutting Knife 2 1B X R 1
31 P2-31 Chain-off Cutting Knife Guard 27 1
32 P2-32 Screw (M4-0.7X4.5) ¥Z 44 1
33 P2-33 Screw (M4-0.7X6) ¥Z 4% 1
34 P2-34 Looper Thread Guide Wire B 4 B 1
35 P2-35 Screw (9/64-40X38) ¥Z 44 1
36 P2-36 Feed Drive Shaft Cover Gasket Wik R 2
37 P2-37 Feed Drive Shaft Cover B0 2
38 P2-38 Screw (9/64-40X7) ¥Z 44 6
39 P2-39 Looper Cover Spring Support, C. Set Bk h M 1
40 P2-40 Cylinder Frame Cover (Upper), C. Set rEw 1
41 G2-1 Sewing Cylinder [ERE T 1
42 G25 Plug F 3 1
43 G2-10 Screw (M16-2X5) B2 44 1
44 G2-15 Model Plate LA 1



\ 0
Q) YY)
(/Q

I

N




THREAD EYELETS MECHANISM

BEGs A

Ref. Parts

No. No. Description 5t P4 Req.
1 P3-1 Thread Guide Plate BER 1
2 P3-2 Screw (11/64-40X8.3) 32 44 12
3 P3-3 Thread Eyelet BERFL 4
4 P3-4 Thread Pipe (Long) B (k) 1
5 P3-5 Thread Pipe (Short) B E(5R) 1
6 P3-6 Warning Sticker AL AR 1
7 P3-7 Screw (M4-0.7X8) ¥ 4% 2
8 P3-8 Thread Guide Plate, C. Set SRR 1
9 P3-9 Thread Guide Plate Support BEAR X IFH 2
10 P3-10 Screw (11/64-40X7) 82 4 2
11 P3-11 Thread Tension Support LB B R 1
12 P3-12 Thread Tension Support Bracket rT@REAB R KR 2
13 P3-13 Screw (7/32-32X9.5) ¥ 44 4
14 P3-14 Screw (1/8-44X6.4) 92 4 1
15 P3-15 Tension Release Shaft Spring TR )RR kIR 1
16 P3-16 Tension Release Shaft 5 A7 FE I d 1
17 P3-17 Nut 5% % A K b 6
18 P3-18 Tension Spring Bushing RABEALEE T 6
19 P3-19 Looper Thread Tension Spring T A 415k h3e% 1
20 P3-20 Top Cover Thread Tension Spring LARGRIR N B R 1
21 P3-21 Needle Thread Tension Spring eV VLS 4
22 P3-22 Tension Release Pin Bushing R EMIEEH B 7
23 P3-23 Thread Tension Disc R 3?3 A 12
24 P3-24 Thread Tension Disc Eyelet &A1 BER 3
25 P3-25 Tension Post kA 3#3 ff i#i 6
26 P3-26 Tension Release Pin Tk 1 BEM AT 7
27 P3-27 SP Device, C. Set 44759 i 4 1
28 P3-28 Oil Cup Lip £y bk 17 AE 5 1
29 P3-29 Hinge Pin AR 1T 1
30 P3-30 SP Felt SP#Y i 8t 4
31 P3-31 SP Felt Stay SPxy 9t % A 1
32 P3-32 Oil Wick Pl IR 1
33 P3-33 SP Container B il A A 1
34 P3-34 SP Container Support 9 i b A7 A% B T 1
35 P3-35 Screw (9/64-40X7) ¥ 44 2
36 P3-36 Thread Take-up Eyelet Holder REATIEE 1
37 P3-37 Thread Take-up Eyelet REGAT 1
38 P3-38 Screw (1/8-44X8) ¥2 44 1
39 P3-39 Looper Thread Take-up Guide T A4t GATHE S 1
40 P3-40 Screw (1/8-44X4.3) 32 44 5




THREAD EYELETS MECHANISM

EEGs d

Ref. Parts

No. No. Description oo P4 Req.
41 P3-41 Looper Thread Take-up Eyelet(Front) T 4 4HIR BAZ(AT) 1
42 P3-42 Looper Thread Take-up Eyelet(Rear) T A IR BAF(FR) 1
43 P3-43 Screw (3/32-56X3.5) ¥Z 44 4
44 P3-44 Eyelet Supporting Plate FGAT B AR 1
45 P3-45 Looper Thread Guard T A stap A 1
46 P3-46 Top Cover Thread Pipe LARsRiBG TR 1
47 P3-47 Looper Thread Guide Wire (Upper) TAdREELBHR 1
48 P3-48 Needle Thread Strike-off Pin Holder Bracket @45k /1 B & 22 1
49 P3-49 Needle Thread Strike-off Pin BBRIRAAEAR 4
50 P3-50 Screw (1/8-44X2) 2R 45 4
51 P3-51 Needle Thread Strike-off Pin Holder BERIRA LR B 1
52 P3-52 Screw (3/32-56X6.2) 3R 44 2
53 P3-53 Needle Thread Guide Wire HBpEELB % 1
54 P3-34 Head Cover Thread Eyelet L ARERIBAR R 1
55 P3-56 Needle Thread Eyelet Holder S8k J1 SR AT B 1
56 P3-57 Screw (11/64-40X13) 92 4 1
57 P3-58 Needle Thread Eyelet SRR N A AT 4
58 P3-59 Stitch Unlocker Mounting Bracket PR EF 5 1
59 P3-60 Screw (11/128-56X3) ¥ 44 1
60 P3-61 Screw (1/8-44X6.5) 82 44 2
61 P3-62 Stitch Unlocking Spring Brap 1
62 P3-63 Stitch Unlocking Spring Holder BB EZHEER T4 1
63 P3-64 Needle Bracket B XIFE 1
64 P3-65 Screw (1/8-44X3.4) 32 44 4
65 P3-67 Screw (1/8-44X2.7) ¥Z 44 2
66 P3-68 Thread Guide, C. Set BEM 1
67 P3-69 Eyelet Supporting Plate, C. Set REME R4 1
68 P3-70 Needle Bracket, C. Set WX R A 1
69 P3-71 Needle Thread Strike-off Pin Holder, C. Set BGIRAEER A 1
70 P3-72 SP Felt Stay, C. Set SPzy b gt % Ax 4 1
71 P3-73 Thread Take-up Eyelet Holder, C. Set RGgiEE M 1









BUSHINGS MECHANISM i

Ref. Parts Amt
No. No. Description oo P4 Req.
1 P4-1 Adapter, C. Set K 48 1
2 P4-2 Adapter P 7K i 1
3 P4-3 Screw (M5-0.8X5) B 4 2
4 P4-4 Ball Bearing $h 7K 1
5 P4-5 Bearing Housing KB X F 1
6 P4-6 Screw (3/16-32X11.5) ¥Z 44 4
7 P4-7 Bearing Housing Gasket AREEERR 1
8 P4-8 Oil Seal Pk 4
9 P4-9 Crankshing Bushing (Front) X #hE E(AT) 1
10 P4-10 Main Shaft Bushing (Rear) IHEETIR) 1
11 P4-11 Main Shaft Bushing (Front) X 8 EE (A 1
12 P4-12 Oil Wick (Woollen Yarn) Pl IS 2
13 P4-13 Oil Wick (Laced Wire) Dl IS 1
14 P4-14 Knife Driving Lever Bushing (Rear) AEE(R) 1
15 P4-15 Knife Driving Lever Bushing (Front) R EF () 1
16 P4-16 Presser Foot Lifter Stop Plunger Bushing ME 1
17 P4-17 Looper Driving Lever Shaft Bushing T A st e g 1
18 P4-18 Oil Wick Dl IS 1
19 P4-19 Seal Plng EHE 1
20 P4-20 Oil Wick e RS 1
21 P4-21 Screw (11/64-40X8.3) 92 4 1
22 P4-22 Plastic Pipe BB E 1
23 P4-23 Presser Bar Bushing R By £ 1
24 P4-24 Needle Bar Bushing(Upper)Lid HEEELE 1
25 P4-25 Gasket #*h 1
26 P4-26 Needle Bar Bushing(Upper) A2 (L) 1
27 P4-27 Needle Bar Bushing(Lower) £ E(T) 1
28 P4-28 Oil Seal 3 1
29 P4-29 Looper Rocker Shaft Bushing (Front) T AERHEEGA) 1
30 P4-30 Looper Rocker Shaft Bushing (Rear) T AHERABETIR) 1
31 P4-31 Oil Seal w3 2
32 P4-32 Feed Bar Eccentric Pin Bushing M ERSHEE 1
33 P4-33 O-Ring O % B8 3% 2
34 P4-34 Bearing Housing, C. Set $hRKE X E M 1
35 P4-35 Knife Driving Lever Bushing (Rear), C. Set SRR E(1R)4 1
36 P4-36 Knife Driving Lever Bushing (Front), C. Set 4% % (A7) 1
37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set TAsERWMEET(R)A |1



gV P ——




MAIN SHAFT DRIVING MECHANISM

[ F B i

Ref. Parts Amt
No. No. Description oo 4 Req.
1 P5-1 Main Shaft X $h 1
2 P5-2 O-ring ORI 3R 1
3 P5-3 Looper Thread Take-Up JE SR ITEE D B 1
4 P5-4 Top Cover Thread Take-Up L ARSI AR L B 1
5 P5-5 Screw (7/32-32X3.6) 2R 4 4
6 P5-6 Positioning Screw (1/8-44X4) ¥Z 44 2
7 P5-7 Collar shIE 2
8 P5-8 Screw (11/64-40X6) 82 4 4
9 P5-9 Main Shaft Coupling, C. Set Ehhid i 1
10 P5-10 O-ring ORI BB 3 1
11 P5-11 Main Shaft Coupling ETHERE 1
12 P5-12 Thread Carrier and Hook Driving Rod, C. Set ~ 5&%) 7] #4838 47 48 1
13 P5-13 Screw (1/4-28X6.3) 32 44 6
14 P5-14 Pump Driving Gear BN 1
15 P5-15 Screw (1/8-44X6) B2 44 3
16 P5-16 Crankshaf B 1
17 P5-17 Needle Bearing ST Eh K 1
18 P5-18 Thread Carrier and Hook Driving Rod (Right) B&$y 7] 40:& 47 87K & 1
19 P5-19 Needle Bearing Retaining Plate H A dhR o iR 1
20 P5-20 Screw (9/64-40X6.3) 32 44 2
21 P5-21 Pulley K b 1
22 P5-22 Screw (1/4-28X10) ¥Z 44 2
23 P5-23 Needle Bar Lever Connecting Rod SHAEARAT AT 1
24 P5-24 Screw (3/16-32X14) 92 4 2
25 P5-25 Needle Bearing bR 1
26 P5-26 Needle Bar Lever Connecting Rod Pin SHAEARAT AT IS 1
27 P5-27 Oil Wick Pz 1
28 P5-28 Screw (9/64-40X12) ¥2 4 2
29 P5-29 Needle Bar Lever SHAEARAR 1
30 P5-30 Main Shaft, C. Set b 1
31 P5-31 Retaining Ring CH,dn 3k 1
32 P5-32 Thrust Ring # R 1
33 P5-33 Needle Bar Connecting Link SHAE:EAR 1
34 P5-34 Needle Bar Connecting Link Pin SHAE IR AT 1E 8Y 2
35 P5-35 Oil Wick R 4B 2
36 P5-36 Screw (1/8-44X5) ¥ 44 2
37 P5-37 Needle Bar Connecting Bracket SArig 4 1
38 P5-38 Screw (9/64-40X6.4) ¥Z 44 4
39 P5-39 Needle Bar sHAE 1
40 P5-40 Needle Clamp 4148 1




MAIN SHAFT DRIVING MECHANISM T i B A S
Ref. Parts Amt
No. No. Description oo P4 Req.
41 P5-41 Needle B4t 4

42 P5-42 Retainer &g 1

43 P5-43 Screw (3/32-56X2.5) ¥Z 44 5

44 P5-44 Stitch Plate AR 1

45 P5-45 Stitch Plate Tongue R E kA 1

46 P5-46 Screw (3/32-56X2) B 44 1

47 P5-47 Needle Bar Lever, C. Set St 1

48 P5-48 Collar IR 1

49 P5-49 Screw (M5-0.8X5) 32 44 4

50 P5-50 Looper Thread Take-Up, C. Set ERFEEOBE 1

51 P5-51 Top Cover Thread Take-Up, C. Set ARG IR LA 1

52 P5-52 Collar, C. Set PhIE 4 2

53 P5-53 Pulley, C. Set K da 1

54 P5-54 Collar, C. Set BhIZ 4R 1

55 P5-55 Needle Clamp, C.Set 4té84m 1

56 P5-56 Stitch Plate, C. Set 44k 48 1

57 P5-57 Needle Bar, C. Set 4t 4a 1






14 MJ62-01

63

ACCESSORY PARTS




ONE SIDE CUT PRESSER FOOT MECHANISM

B R HA e JER A Bl e A

Ref. Parts Amt
No. No. Description St 4 Req.
1 P6-1 Adjusting Screw (M12-1X17) 3 & B 44 1
2 P6-2 Lock Nut PRI ¥R E 1
3 P6-3 Presser Spring TR Hop 38 % 1
4 P6-4 Presser Bar Connecting Bracket JRE Fop e AT 32 45 42 1
5 P6-5 Screw (11/64-40X10.3) $Z 44 1
6 P6-6 Presser Foot Adjusting Screw JRR R 3R] B 8 1
7 P6-7 Pin EGEE] 1
8 P6-8 Connecting Bracket Cushion R 1
9 P6-9 Presser Bar Guide JBE Rep A4 1
10 P6-10 Lock Nut PRI SR E 1
11 P6-11 Adjusting Nut 3 B SR 1 1
12 P6-12 Screw (M6-1X8) 82 44 1
13 P6-13 Presser Bar JBE Hep 3 A% 1
14 P6-14 One Side Cut Presser Foot, C. Set = 47 R Fep 48 1
15 P6-15 One Side Cut Presser Foot 347 B By 1
16 P6-16 Screw (11/64-40X6.3) $Z 44 1
17 P6-17 Carrier/Hook Driving Segment L AstERE B A 1
18 P6-18 Carrier/Hook Driving Lever Link BapAEy A R R 2
19 P6-19 Link Pin AT 4
20 P6-20 Screw (3/32-56X3.3) 42 44 4
21 P6-21 Thread Hook Driving Lever £) 4T EEEH AR AT 1
22 P6-22 Top Cover Thread Hook AR B AR 4) 1
23 P6-23 Screw (9/64-40X6.8) 82 44 1
24 P6-24 Top Cover Thread Carrier Driving Lever L REAEAR ]
25 P6-25 Top Cover Thread Carrier B S o 1
26 P6-26 Screw (1/8-44X5) 92 4, 2
27 P6-27 Presser Foot Attach Piece (Right) JRRPIE 3 R () 1
28 P6-28 Presser Foot Attach Piece (Left) JEMPERE R (£) 1
29 P6-29 Screw(3/32-56X2.4) $Z 44 4
30 P6-30 Lower Knife T 1
31 P6-31 Lower Knife Clamp T 171 AR 1
32 P6-32 Screw (1/8-44X3.5) $Z 44 1
33 P6-33 Yielding Section Spring NIRRT R 1
34 P6-34 Yielding Section BB 1
35 P6-35 Chip Guard Plate AW ERE 1
36 P6-36 Presser Foot Spring Plate (Left) B3R 3 R () 1
37 P6-37 Presser Foot Spring Plate (Right) R P58 % R () 1
38 P6-38 Screw (3/32-56X2) $Z 44 1
39 P6-39 Spring Plate Holder BE R B R 1
40 P6-40 Chip Guard ZEE Y 1




ONE SIDE CUT PRESSER FOOT MECHANISM

B R A B B R R e A A

Ref. Parts Amt
No. No. Description oo P4 Req.
41 P6-41 Chip Guard Spring MAERES 1
42 P6-42 Screw (1/8-44X3.4) ¥Z 44 1
43 P6-43 Presser Foot Guide (Right) JR Bop A% () 1
44 P6-44 Screw (M5-0.8X12) ¥Z 44 1
45 P6-45 Presser Foot Guide (Left) R Bop A () 1
46 P6-46 Screw (M5-0.8X14) ¥Z 44 2
47 P6-47 Presser Foot Spring Plate (B)(Left) B % R (k) (x) 1
48 P6-48 Presser Foot Spring Plate (B)(Right) B3 % R (R)(E) 1
49 P6-49 Presser Bar Guide, C. Set R Hop 35 40 1
50 P6-50 Screw (3/16-32X4) ¥Z 44 2
51 P6-51 Presser Bar Lifter Lever (Large) JE B FH FEAR AR (KR) 1
52 P6-52 Screw (7/32-32X12) ¥ 44 1
53 P6-53 Stop Plunger Segment pin 168 1
54 P6-54 Screw (M5-0.8X5) 32 44 1
55 P6-55 Stop Plunger Segment iHH B 1
56 P6-56 Nut 32 g 1
57 P6-57 Presser Foot Lifter Stop Plunger JE BLiG Ae s A 1
58 P6-58 Presser Foot Lifter Lever Link (Long) R FEAEAR AR (R) ]
59 P6-59 Screw (9/64-40X6.1) ¥Z 44 2
60 P6-60 Presser Foot Lifter Lever Link (Short) JRRP S 1B AE AR AR (SE) 1
61 P6-61 Presser Bar Lifter Lever (Small) JR B FE EABAZ () 1
62 P6-62 Screw (7/32-32X6) ¥Z 44 1
63 P6-63 Presser Bar Lifter Lever R Hop B A7 1
64 P6-64 Screw (3/32-56X4.3) ¥2 &4 1
65 P6-65 Presser Bar Lifter Lever (Large), C. Set JR B FH AR AT (R) 48 1







e e

39
44




UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM

IR FastemEirs T

Ref. Parts Amt
No. No. Description oo P4 Req.
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set L ARsRIEAT A 1
2 P7-2 Carrier Hook Driving Rod (Left) T ARsp AR 1
3 P7-3 Rod Ball (Left) b2 1
4 P7-4 Screw (9/64-40X10) $Z 44 2
5 P7-5 Nut g 1
6 P7-6 Nut 2 g 2
7 P7-7 Carrier Hook Sleeve Lever ARG ER 1
8 P7-8 Screw(9/64-40X9) ¥ 4% 1
9 P7-9 Needle Thread Take-up SR B L 1
10 P7-10 Screw(M3.5-0.6X6) BZ 44 1
11 P7-11 Screw(M3.5-0.6X8) 3 44 2
12 P7-12 Bracket &k 1
13 P7-13 Knife Driving Lever BRMIREA T 1
14 P7-14 Steady Washer Y &3 1
15 P7-15 Knife Driving Connection (Right), C. Set Ty E R el
16 P7-16 Knife Driving Connection(Right) Ll EeE i &R (E) 1
17 P7-17 Knife Driving Connection Ball(Right) Ll &R (E) 1
18 P7-18 Screw (M3.5-0.6X14) 82 44 4
19 P7-19 Nut (Left-handed Screw) BEME(RT) 1
20 P7-20 Knife Driving Connecting Rod L) 7] Be &y ik 47 1
21 P7-21 Nut $Z g 1
22 P7-22 Knife Driving Connection (Left), C. Set Ly iR g AR (A
23 P7-23 Knife Driving Connection (Left) Ly EeE i &R (£) 1
24 P7-24 Rod Ball (Left) A 1
25 P7-25 Knife Holder Bracket, C. Set BRI A 1
26 P7-26 Thread Carrier and Hook Sleeve Bushing VI B R BEIEME 1
27 P7-27 Bushing Ring WMEHRA 1
28 P7-28 Carrier/Hook Driving Sleeve AR SRR AT AE 1
29 P7-29 Oil Wick Dl RS 1
30 P7-30 Qil Seal =] 1
31 P7-31 Oil Seal =) 1
32 P7-32 Knife Holder Guide Collar, C. Set EE) Tl 1
33 P7-33 Knife Holder Shank Support Lyl B R R X A 1
34 P7-34 Knife Holder Spring LB R R 1
35 P7-35 Knife Holder Guide Collar IR EERRE 1
36 P7-36 Screw (9/64-40X9) ¥ 24 1
37 P7-37 Knife Holder Shank 17 Bl & JE AR 1
38 P7-38 Screw (9/64-40X8) ¥Z 44 2
39 P7-39 Screw (3/32-56X3.5) ¥2 44 1
40 P7-40 Knife Support L X% 1




UPPER KNIFE €ARRIER AND HOOK DRIVING MECHANISM

V171 BRI SRR

7

Ref. Parts Amt
No. No. Description oo 4 Req.
41 P7-41 Screw (3/32-56X1.2) $E 44 1
42 P7-42 Upper Knife w7 1
43 P7-43 Knife Holder 7] B % 1
44 P7-44 Screw (3/32-56X7) ¥2 %4 2
45 P7-45 Screw (1/4-40X6) ¥2 44 1
46 P7-46 Knife Holder Bracket L1 70 Bl A 1
47 P7-47 Sleeve Bushing (Upper) ME(L) 1
48 P7-48 Sleeve Bushing (Lower) WME(TF) 1
49 P7-49 Washer #* A 2
50 P7-50 Knife Driving Connection, C. Set Eo kg adgsae 1
51 P7-51 Knife Driving Lever, C. Set 7/ DIEES JF vk 1
52 P7-52 Needle Thread Take-up, C. Set S4Byl 1






«+
o~




LOOPER DRIVING MECHANISM

A A il s

Ref. Parts Amt
No. No. Description go 4 Req.
1 P8-1 Looper Driving Crank Pin T A 4tEedy thindEdy 1
2 P8-2 Screw (9/64-40X16.3) $E 44 1
3 P8-3 Roll Pin for Main Shaft i 4 1
4 P8-4 Looper Lever Driving Rod, C. Set T 4) 4tEeEyiT 1
5 P8-5 Looper Lever Driving Rod Ball T 4) 4t BeEh ALK 1
6 P8-6 Screw (M3.5-0.6X 14) W2 44 6
7 P8-7 Looper Lever Driving Rod T 4) 4t BEg) AT 1
8 P8-8 Washer A 1
9 P8-9 Nut (Left-handed Screw) (R T) 2
10 P8-10 Retaining Ring Fo3R 2
11 P8-11 Looper Lever Driving Rod Pin T ) 4t EE Sy A7 5 4 1
12 P8-12 Screw (1/8-44X5) 3 44 1
13 P8-13 Collar $hIE 2
14 P8-14 Screw (11/64-40X5.5) ¥Z 44 2
15 P8-15 Looper Lever Shaft T 4 4H4AAT 1
16 P8-16 Washer A 6
17 P§-17 Screw (7/32-32X20) 82 44 1
18 P8-18 Looper Lever T 4 sHAEAT 1
19 P8-19 Looper Driving Connection Rod, C. Set T A stEeg)ieita 1
20 P8-20 Looper Driving Connection(Upper) T 4 4t8ed) it (L) 1
21 P8-21 Looper, C. Set 4) 4t 1
22 P8-22 Looper Driving Connection Ball(Upper) T A stEeE) AR (L) |1
23 P8-23 Nut R 1
24 P8-24 Looper Driving Connecting Rod T A 4B )i 4547 1
25 P8-25 Nut R 1
26 P8-26 Looper Driving Connection(Lower) T 2 &tBegh:E A2 (T) 1
27 P8-27 Looper Driving Connection Ball(Lower) T A étEeEnEARK(T) 1
28 P8-28 Nut R g 1
29 P8-29 Steady Fork B X 1
30 P8-30 Screw (M3.5-0.6X8) 82 44 1
31 P8-31 Looper Rocker Shaft T 4 4+ 47 1
32 P8-32 Looper Rocker Shaft Sleeve T AEAAMER 1
33 P8-33 Washer R 1
34 P8-34 Screw (9/64-40X10.9) R 44 1
35 P8-35 Looper Rocker Shaft Sleeve Guide T A4 #EAABER FH 1
36 P8-36 Screw (3/16-32X8) ¥Z 44 1
37 P8-37 Collar T 44T 1
38 P8-38 Screw(11/64-40X13) $Z 44 1
39 P8-39 Looper Holder T4 B R 1
40 P8-40 Screw (11/64-40X8.3) ¥Z 44 1




LOOPER DRIVING MECHANISM

A b )i i

Ref. Parts Amt
No. No. Description S0 EA Req.
41 P8-41 Packing R 1
42 P8-42 Adjusting Screw(9/64-40X8.2) 3 B 9 44 1
43 P8-43 Looper %) &t 1
44 P8-44 Screw (9/64-40X4.9) ¥Z 44 1
45 P8-45 Needle Guard(Front) % % k(A1) 1
46 P8-46 Screw (29/256-48X3.2) ¥Z 44 2
47 P8-47 Screw (3/32-56X3.5) ¥ 4% 1
48 P8-48 Looper Driving Connection(Upper), C. Set T A stEegyisbm(t) 1
49 P8-49 Looper Driving Connection(Lower), C. Set T A4tEedyesda(T) 1
50 P8-50 Spacer #*h 1
51 P8-51 Looper, C. Set AR 1
52 P8-52 Looper Lever, C. Set T A 4tHHaE A 1
53 P8-53 Looper Holder, C. Set T A 4TE & R 1
54 P8-54 Looper Rocker Shaft, C. Set T A 43547 sk 1






2]
55@
/

0 Imm-®)-

11
9

o
~ [« ]
o -




FEED DRIVING MECHANISM Pt ELEREN A

Ref. Parts Amt
No. No. Description oo P4 Req.
1 P9-1 Feed Lift Eccentric, C. Set FMARA B OHE 1
2 P9-2 Feed Lift Connection (Upper) Fok BRI EAT (L) 2
3 P9-3 Screw (11/64-40X16) ¥Z 44 4
4 P9-4 Feed Lift Eccentric Ball o BRI B S #ER 1
5 P9-5 Screw (11/64-40X4) 2 44 4
6 P9-6 Nut (Left-handed Screw) 2 g 2
7 P9-7 Feed Lift Eccentric Connecting Rod EHBER AR SR 2
8 P9-8 Nut 32 g 2
9 P9-9 Feed Lift Connection (Lower) W ERAEAZ(T) 1
10 P9-10 Screw (M3.5-0.6X14) ¥Z 44 4
11 P9-11 Feed Lift Connection Ball FoRt B AR AR AT IR 1
12 P9-12 Steady Fork B E X 1
13 P9-13 Screw (M3.5-0.6X8) 32 44 1
14 P9-14 Oil Wick Dl A 2
15 P9-15 Pin KN IR 4T 2
16 P9-16 Feed Drive Eccentric, C. Set ke s =Nch R I INN 20 1
17 P9-17 Feed Drive Eccentric Ball FHRARERBOHIEK 1
18 P9-18 Washer #* A 8
19 P9-19 Feed Drive Connection(Lower) FH B ERE)EAZ(T) 1
20 P9-20 Feed Drive Connection Ball FA B BR gy 473K 1
21 P9-21 Steady Washer AR 1
22 P9-22 Washer #*h 1
23 P9-23 Nut 32 g 1
24 P9-25 Feed Drive Shaft ok A B g b 1
25 P9-26 Feed Drive/Looper Avoid Lever R BARAT 1
26 P9-27 Feed Drive Shaft Bushing EH BB g B 1
27 P9-28 Screw (3/16-32X9.1) ¥Z 44 1
28 P9-29 Screw (7/32-32X10) (3mm) 82 4 1
29 P9-30 Looper Avoid Connecting Rod, C. Set ARIECE JRE R RN 1
30 P9-31 Screw (7/32-32X10) (4mm) 82 44 1
31 P9-32 Looper Avoid Connecting Rod Bushing AT S ARBLE 2
32 P9-33 Needle Bearing $ih 7K 2
33 P9-34 Looper Avoid Connecting Rod AEIRCE R 1
34 P9-35 Looper Avoid Adjusting Nut EikS A 1
35 P9-36 Feed Lift Connection(Upper), C. Set R EREAA () ]
36 P9-37 Feed Lift Connection(Lower), C. Set EHRERAEA(TE 1
37 P9-38 Feed Drive Eccentric(Upper), C. Set AR R4l
38 P9-39 Feed Drive Eccentric(Lower), C. Set wHERRCE(T)4






FEED DRIVING MECHANISM el B ek 10
Ref. Parts Amt
No. No. Description oo 4 Req.
1 P10-1 Feed Bar, C. Set BB B R R 1
2 P10-2 Main Feed Bar e BN 1
3 P10-3 Differential Feed Bar #= B %o BB R 1
4 P10-4 Feed Bar Plate wM BB R R 2
5 P10-5 Screw (11/64-40X18.5) ¥Z 44 4
6 P10-6 Screw (11/64-40X7) B 44 1
7 P10-7 Differential Feed Dog £ 1
8 P10-8 Main Feed Dog EN:) 1
9 P10-9 Screw (11/64-40X7.8) 82 44 2
10 P10-10 Needle Guard(Rear) TRtk (1) 1
11 P10-11 Screw (1/8-44X4.8) 32 44 1
12 P10-12 Feed Bar Eccentric Pin o AR S 4 1
13 P10-13  Screw (11/64-40X5) 92 4 |
14 P10-14 O-ring OLiE- T} 353 1
15 P10-15 Screw (9/64-40X6.4) BZ 44 3
16 P10-16 Feed Bar Slide Block FEAE R 1
17 P10-17 Feed Rocker Link Bushing FHEERER 3
18 P10-18 Screw (7/32-32X6.5) 32 44 2
19 P10-19 Main Feed Bar Driving Link EEHBEEEEHT |
20 P10-20 Feed Rocker Link Pin R B AT 2
21 P10-21 Differential Feed Bar Driving Link £ ) %ok BB )17 1
2 P10-22  Screw (7/32-32X5) 92 44 1
23 P10-23 Feed Rocker wob B AT 1
24 P10-24 Differential Feed Bar Driving Link Slider 2 B %ok B 1
25 P10-25 Screw (7/32-32X4.5) ¥ 4% 1
26 P10-26 Differential Feed Adjusting Link £ B E K B A AT 1
27 P10-27 Screw (11/64-40X6.6) ¥Z 44 1
28 P10-28 Differential Feed Adjusting Lever ZE M EAGAAS 1
29 P10-29 O-ring ORI K3 1
30 P10-30 Feed Rocker Shaft R B AT 1
31 P10-31 Screw (M6-1X8) 92 4 2
32 P10-32 Feed Rocker Shaft Bushing FHEEARER 1
33 P10-33 Feed Rocker Link Wk B ATEAT 1
34 P10-34 Screw (7/32-32X10.5) ¥Z 44 1
35 P10-35 Feed Adjusting Nut Bk} L3 B SR TR 1
36 P10-36 Differential Feed Adjusting Lever (Middle) £ EEMBAGFARAR(F) 1
37 P10-37 O-ring ORI KIS 3 1
38 P10-38 Differential Feed Adjusting Dial Gasket ZHANREERR 1
39 P10-39 Differential Feed Adjusting Dial ZHEMEADRES 1
40 P10-40 Screw (9/64-40X8.5) ¥Z 44 1




FEED DRIVING MECHANISM ekl B Ak 10
Ref. Parts Amt
No. No. Description oo 4 Req.
41 P10-41 Spacer (Fiber) H R (4 4) 1
42 P10-42 Corrugated Washer AR E R 1
43 P10-43 Differential Feed Operating Lever #= B %o BB AEAT 1
44 P10-44 Screw (M3-0.5X2.6) ¥2 %4 2
45 P10-45 Nut Y 2
46 P10-46 Screw (1/8-44X3.9) ¥Z 44 1
47 P10-47 Screw (1/8-44X4.7) 3 44 1
48 P10-48 Main Feed Dog, C. Set FiHa 1
49 P10-49 Feed Rocker, C. Set FA B AR 1
50 P10-50 Feed Bar Eccentric Pin, C. Set FH B AR o8 fa 1
51 P10-51 Differential Feed Adjusting Dial, C. Set ZERAGAR LA 1
52 P10-52 Feed Rocker, C. Set (Thick material) EHBEEAAEERA) 1
53 P10-53 Main Feed Dog E:] 1
54 P10-54 Differential Feed Dog £ 1






10




FEED DRIVING MECHANISM--MJ62GX ol H AR 10

Ref. Parts Amt.
1 G10-1 Feed Bar, C. Set ke =N gy 1
2 G10-2 Main Feed Bar XM A E R 1
3 G10-10 Needle Guard TA4t R 1
4 G10-11  Screw (4#-48X6.5) 82 44 2
5 G10-19 Main Feed Bar Driving Link FHRHAEZEEEHT |
6 G10-23 Feed Rocker Wk BAEAR 1
7 G10-30 Feed Rocker Shaft Wk B AR AT B 1
8 G10-32 Feed Rocker Shaft Bushing HHEEATREE G 1
9 G10-43 Differential Feed Operating Lever % B BB AR 2
10 G10-47 Screw (7/32-32X4.5) 32 44 1
11 G10-49 Feed Rocker, C. Set FHM BT A 1
12 G10-51 Differential Feed Adjusting Dial, C. Set ZEAGARE A 2
13 G10-55 Differential Feed Adjusting Lever ZE M EADES ]
14 G10-57 O-ring ORI K3 2
15 G10-58 Screw (3/16-32X4.5) ¥ 44 2







LUBRICATING MECHANISM St 11
Ref. Parts Amt
No. No. Description oo P4 Req.
1 P11-1 Crank Chamber Oil Gauge Unit ik 1
2 P11-2 Oil Height Indicator W E 36 AR 1
3 P11-3 Oil Receiver (Rear) mEHW S (R) 1
4 P11-4 Oil Wick Pl RS 1
5 P11-5 O-ring ORI KB 1
6 P11-6 Pump, C. Set R A 1
7 P11-7 Pump Housing Cover (Rear) Unit %o 4 (1R) 1
8 P11-8 Screw (9/64-40X9.7) ¥ 44 6
9 P11-9 In-take Filter R 74 BE 1
10 P11-10 Pump, C. Set B! 1
11 P11-11 Pump Housing HMRE 1
12 P11-12 Pump Gear Shaft (Short) R W (5R) 2
13 P11-13 Pump Gear Shaft (Long) M RER(K) 1
14 P11-14 Oil Pump Gear R 4
15 P11-15 Pump Driven Gear R 1
16 PII-16  Screw (11/64-40X5) 92 4 2
17 P11-17 O-ring OLiE- T} 353 1
18 P11-18 Washer A 1
19 P11-19 Screw (9/64-40X3) ¥2 &4 2
20 P11-20 Screw (11/64-40X10.5) ¥ 4% 2
21 P11-21 Pump Housing Cover (Front) Unit R od B 4B (AT) 1
22 P11-22 Screw (M10-1.5X6.1) 32 44 1
23 P11-23 Thread Take-up Oil Defender Unit By i AR 1
24 P11-24 Screw (9/64-40X7) ¥2 &4 2
25 P11-25 Seal % b R 1
26 P11-26 Washer A 1
27 P11-27 Oil Receiver (Front) = S (AT) 1
28 P11-28 Oil Wick Dl IR 3
29 P11-29 Rubber Bushing BB EE 1
30 P11-30 Oil Filter Screen Rubber Seal W AR 3 1
31 P11-31 Oil Filter Screen WK 4 1
32 P11-32 Oil Reservoir Gasket 8 1% [y od B 1
33 P11-33 Oil Reservoir iE 1
34 P11-34 Screw (M5-0.8X14) ¥Z 44 6
35 P11-35 O-ring OA BB 3 1
36 P11-36 Drain Hole Screw (3/8-24X8) ¥Z 44 1
37 P11-37 Oil Tube A% 1
38 P11-38 Thread Take-up Oil Defender Unit By i AR BE 1
39 P11-39 Thread Take-up Oil Defender Unit % ¥ AR BE 1
40 P11-40 Thread Take-up Oil Defender Unit, C. Set 5 id AR 48 1
41 P11-41 Oil Receiver (Front), C. Set M E S (AT 1
42 P11-42 Oil Reservoir, C. Set A A 1
43 P11-43 Oil Filter Screen, C. Set 1B ok 49 4 1



12 MJ62-02

45

ACCESSORY PARTS

43




DOUBLE SIDE CUT PRESSER FOOT MECHANISM D)) BRRAI A A 12
Ref. Parts Amt.
No. No. Description go 4 Req.
1 P12-1 Double Side Cut Presser Foot, C. Set B 477 R By 4R 1
2 P12-2 Double Side Cut Presser Foot 1) B By 1
3 P12-3 Screw (11/64-40X6.3) $E 44 1
4 P12-4 Carrier/Hook Driving Segment T AstES R A 1
5 P12-5 Carrier/Hook Driving Lever Link L A 4tERgyiE AT 2
6 P12-6 Link Pin AT AT 4 4
7 P12-7 Screw (3/32-56X3.3) 42 44 4
8 P12-8 Thread Hook Driving Lever 4) st ER B AR AT 1
9 P12-9 Top Cover Thread Hook L AR B ER 4) 1
10 P12-10 Screw (9/64-40X6.8) $E 44 1
11 P12-11 Top Cover Thread Carrier Driving Lever TE IR REEESA 1
12 P12-12 Top Cover Thread Carrier LERRIBR A A 1
13 P12-13  Screw (1/8-44X5) 32 44 2
14 P12-14 Presser Foot Attach Piece (Right) FRHPEHE R () 1
15 P12-15 Presser Foot Attach Piece (Left) RWpEHE R (£) 1
16 P12-16 Screw(3/32-56X2.4) 32 44 4
17 P12-17 Lower Knife T 1
18 P12-18 Lower Knife Clamp T 171 AR 1
19 P12-19 Screw (1/8-44X3.5) $E 44 1
20 P12-20 Yielding Section Spring BB 1
21 P12-21 Yielding Section N R 1
22 P12-22 Presser Foot Tongue R R E R 1
23 P12-23 Screw(3/32-56X2.5) 32 44 2
24 P12-24 Presser Foot Spring Plate (Left) BREER R (£) 1
25 P12-25 Presser Foot Spring Plate (Right) BRI E R (4) 1
26 P12-26  Screw (3/32-56X2) W2 4, 1
27 P12-27 Spring Plate Holder kR BT R 1
28 P12-28 Chip Guard ZB: R O 1
29 P12-29 Chip Guard Spring Ak R EE 1
30 P12-30 Screw (1/8-44X3.4) ¥Z 44 1
31 P12-31 Lap Former AT 5 A 5 1
32 P12-32 Screw (3/32-56X3.5) BE 44 1
33 P12-33 Screw (3/32-56X3.9) R4 1
34 P12-34 Lap Former Slide Block AT A5 ER 1
35 P12-35 Lap Former Slide Block Spring AT S S RRE R R 1
36 P12-36 Lap Former Guide Plate (Left) AT A 5 E (L) 1
37 P12-37  Lap Former Guide Plate (Right) AT AT B ) 1
38 P12-38 Screw (1/8-44X6.5) $Z 44 8
39 P12-39 Sewing Cylinder Cover (Upper) TEER 1
40 P12-40 Screw (3/32-56X1.55) $Z 44 1




DOUBLE SIDE CUT PRESSER FOOT MECHANISM e ] B 12
Ref. Parts Amt
No. No. Description oo P4 Req.
41 P12-41 Main Feed Dog EN:) 1
42 P12-42 Stitch Plate R 1
43 P12-43 Presser Foot Spring Plate (B)(Left) BB E R (R)(E) 1
44 P12-44 Presser Foot Spring Plate (B)(Right) REEE R (R)(E) 1
45 P12-45 Chip Guard Plate AR R 1
46 P12-46 Screw (3/32-56X4.3) $E 44 1
47 P12-47 Lap Former, C. Set ATEA B M 1
48 P12-48 Sewing Cylinder Cover (Upper), C. Set TEHERAE 1
49 P12-49 Needle Guard(Rear) TR4t R (12) 1
50 P12-50 Screw (1/8-44X4.8) BZ 44 1
51 P12-51 Stitch Plate Tongue IR E R 1
52 P12-52  Screw (3/32-56X2) 82 44 1
53 P12-53 Main Feed Dog, C. Set FiHa 1
54 P12-54 Stitch Plate, C. Set SHiR 4 1









/SV/ _DEVICE (5] F A 13
Ref. Parts Amt
No. No. Description oo 4 Req.
1 P13-1 Belt Pulley Cover el 1
2 P13-2 Screw (M4-0.7X8) B 4 3
3 P13-3 Washer #h 3
4 P13-4 Gear Wheel o 1
5 P13-5 Gear Wheel ERal 1
6 P13-6 Screw (M6-1X6) B 4 4
7 P13-7 Synchroniser A3 RN E 25 1
8 P13-8 Screw (11/64x2) 3 44 1
9 P13-9 Synchroniser Place SE A3 R E 35 1
10 P13-10 Screw (M4-0.7x8) B 4 6
11 P13-11 Handwheel BIETF I 1
12 P13-12 Screw (M5-0.8X5) 32 44 2
13 P13-13 Timing Belt K 1
14 P13-14 Screw (M5-0.8X14) 32 44 4
15 P13-15 Screw (M6-1X15) 3R 4 7
16 P13-16 Washer A 7
17 P13-17 Mini Servomotor Support (Upper) IR HiE (L) 1
18 P13-18 Mini Servomotor 15) R B 3 1
19 P13-19 Mini Servomotor Support (Lower) ) AR & 3 2 (TF) 1
20 P13-20 Washer #*h 2
21 P13-21 Spring Washer BERA 2
22 P13-22  Screw (3/8-16X45) 92 44 2
23 P13-23 Nut R 1
24 P13-24 Sewing Maching Supprting Block Cover Y 1
25 P13-25 Pierce Filament Illustration T 1
26 P13-26 Emblem 44 08 1
27 P13-27 Rivet P47 2
28 P13-28 Sewing Maching Supprting Block b 9.0 1
29 P13-29 Pitman B I AT 1
30 P13-30 Wood Screw R E2 % 7
31 P13-31 Control Rapid Box PR R 1
32 P13-32 Control Box 24 48 1
33 P13-33 Cord Clamp -2 1
34 P13-34 Mini Servomotor, C. Set 5 B B 3 1
35 P13-35 Gear Wheel, C. Set 4 1
36 P13-36 Gear Wheel, C. Set K] 1
37 P13-37 Band (12cm) FAA2) 1
38 P13-38 Screw (3/8-16X50) $Z 44 1
39 P13-39 Arrow Sticker AT 98 B 4K 1
40 P13-40 Oil Seal Plug B2 1




, .. .. .“ ,..|a
| © 3_
& SEG 0SmG . Doud v y

ool Vv
g .

31
o
&
o

e

14

ﬁ

li : @

o=




JAT/ DEVICE GEHLER R 14
Ref. Parts Amt
No. No. Description oo P4 Req.
1 P14-1 Regulator AR sk 1
2 P14-2 Air Tube(6x4mm) J& & (6x4mm) 1
3 P14-3 Solenoid Valve e 1
4 P14-4 Air Tube(4x2.5mm)(Blue) B (4x2.5)(E) 1
5 P14-5 Air Tube(4x2.5mm)(Orange) JBLE (4x2.5)(#%) 1
6 P14-6 L" Connector L' R & 4% 38 2
7 P14-7 Air Cylinder R AL 1
8 P14-8 Nut g 1
9 P14-9 Presser Lifter Holder F AR 28 1
10 P14-10 Screw (M6-1X15) BZ 44 4
11 P14-11 Cylinder Bracket R AL B 1
12 P14-12 Screw (3/16-32X11.5) 32 44 4
13 P14-13 Presser Foot Connecting Lever 16 B Ry AT 1
14 Pl14-14  Screw (3/16-32X4) 92 4 2
15 P14-15 Air Cylinder, C. Set F AL 4 1
16 P14-16 Solenoid Valve, C. Set ER AT 1
17 P14-17 Oil Seal Plug -2k 1



15

*

N
£ O e
—
¢

3

;T ARE

SN

\Na4 Iﬂl )
< %mﬂ =7

P

7
LY

u/TL




JET/ DEVICE EEHLER 15
Ref. Parts Amt
No. No. Description oo 4 Req.
1 P15-1 Solenoid Valve e 1
2 P15-2 Solenoid Valve Bracket B, ] 1
3 P15-3 Screw (M6-1X15) B 4 2
4 P15-4 Washer #* A 2
5 P15-5 Screw (M5-0.8X14) B 44 3
6 P15-6 Screw (M4-0.7X8) B 44 1
7 P15-7 Cord Clamp ®BE 1
8 P15-8 Retaining Ring o3k 1
9 P15-9 O-Ring 0Fi2: ¥ 354 2
10 P15-10 Bearing Housing KB X F 1
11 P15-11 Belt Pulley Cover Bracket A Y 1
12 P15-12 Screw (3/16-32X11.5) 32 44 4
13 P15-13 Solenoid Valve, C. Set ER A 1
14 P15-14 Bearing Housing, C. Set KB F 4 1
15 P15-15 Nut ¥R 1
16 P15-16 Presser Lifter Holder R kR 57 1
17 P15-17 Presser Foot Connecting Lever 16 B Rep i AT 1



16




/AW/ DEVICE, C.SET (OPTIONAL DEVICE)

AR AT [ 40 CEEAEFC (A

(-
(=)

Ref. Parts Amt
No. No. Description oo P4 Req.
1 P16-1 Dust-Collecting Equipment ERR 1
2 P16-2 Hose Band rE 1
3 P16-3 Take Over EE 1
4 P16-4 Hose Band &S 1
5 P16-5 Wood Screw KR 44 4
6 P16-6 Take Over HE 1
7 P16-7 Regulator Support 3 1
8 P16-8 Wood Screw R 2
9 P16-9 Solenoid Valve ERAL 1
10 P16-10 L" Connector L' R & 4% 38 1
11 P16-11 Screw (M3-0.5X24) 3 44 2
12 P16-12 Air Tube(6x4mm) J & (6x4mm) 1
13 P16-13 Spring Washer BERA 2
14 P16-14 Hose Union R e I 1
15 P16-15 Regulator AR 1
16 P16-16 Hose Union B E B ER 1
17 P16-17 Hose Band RE 1
18 P16-18 Regulator Support 3 1
19 P16-19 Regulator Support AEBSE T E 1
20 P16-20 Screw (M5-0.8X9) 32 44 2
21 P16-21 Regulator Support T 1
22 P16-22 Spring Washer BERA 2
23 P16-23 Nut R 2
24 P16-24 Connector R e 3R 1
25 P16-25 Washer #*h 2
26 P16-26 A Gas Cylinder AR 1
27 P16-27 Solenoid Valve, C. Set & w5 B 40 1
28 P16-28 Regulator, C. Set ARGk A 1
29 P16-29 Suction Pipe Unit, C. Set P i 1
30 P16-30 Suction Pipe Unit B E 1
31 P16-31 Suction Pipe Unit Support (Upper) % & B 2 JE (L) 1
32 P16-32 Screw (M5-0.8X14) ¥Z 44 2
33 P16-33 Washer #h 2
34 P16-34 Screw (M5-0.8X15.9) L 1
35 P16-35 Nut $E g 1
36 P16-36 Suction Pipe Unit Support (Lower) % E B EE(T) 1
37 P16-37 Screw (M5-0.8X11.7) ¥Z 44 2
38 P16-38 Washer # R 1
39 P16-39 Suction Pipe Unit, C. Set o4a 1



17

14




THREAD STAND L 17
Ref. Parts Amt
No. No. Description oo P4 Req.
1 P17-1 Column Cap HIEE 1
2 P17-2 Column Pipe(Upper)(Short) L&A sa) 1
3 P17-3 Thread Hanger (3 Spools Type) REIRCE SR 2
4 P17-4 Thread Hanger Support B4 AT B T 4
5 P17-5 Spring Washer BERA 4
6 P17-6 Screw (M6-1X23) B 44 4
7 P17-7 Thread Guide Holder (Large) RiBEAT B & P 1
8 P17-8 Thread Guide Arm AT R 1
9 P17-9 Thread Guide Holder (Small) B ERAT B B 1
10 P17-10 Thread Guide (6 Spool Type) 6FLiB E7AT 1
11 P17-13 Nut R g 6
12 P17-14 Column Pipe(Upper) Lo 1
13 P17-15 Spool Stand (3 Spool Type) 3FLER 22 2
14 P17-16 Column Pipe (Lower) T &4z 1
15 P17-17 Washer #*h 2
16 P17-18 Nut R g 1
17 P17-19 Spool Cushion 7 i B R 6
18 P17-20 Spool Mat B i 6
19 P17-21 Spool Seat Disc 47 b i A% 6
20 P17-22 Spool Pin 4R EhiE 6
21 P17-23 Spring Washer BERA 6






/CL/_DEVICE O T 18
Ref. Parts Amt.
No. No. Description 5t P4 Req.
1 P18-1 Belt Pulley Cover o 1

2 P18-2 Screw (M4-0.7X5) 82 44 4

3 P18-3 Washer R 4

4 P18-4 Handwheel BHEF® 1

5 P18-5 Nut 18 3

6 P18-6 Spring Washer %A 3

7 P18-7 Washer R 3

8 P18-8 Motor BiE 1

9 P18-9 Screw (M6-1X15) $Z 44 4

10 P18-10 Washer # kR 4

11 P18-11 Belt Pulley Cover Bracket (Down) KRiwths XHE(T) 1

12 P18-12 Belt Pulley Cover Bracket (Upper) KRimths R 1
13 P18-13 Screw (M4-0.7X8) ¥Z 44 1

14 P18-14 Washer #*h 1

15 P18-15 Presser Foot Connecting Lever 16 B i AR 1

16 P18-16 Iron Hook 4 1

17 P18-17 Belt & 1

18 P18-18 Screw (5/16-18X45) $Z 44 3

19 P18-19 Driving Lever(Length) B E R EAR(R) 1
20 P18-20 Driving Lever Shaft AT 3O 1
21 P18-21 Driving Lever(Short) B 3% BE B 3 AR (4E) 1
22 P18-22 Pitman(Length) BHiE PR (K) 1

23 P18-23 Screw (M4-0.7X8) $Z 44 4
24 P18-24 Arrow Sticker $T 58 Bb 4K 1



N T

Py

RO

22

R

24




ATTACHMENT BOX WA 19
Ref. Parts Amt
No. No. Description go P4 Req.
1 P19-1 Attachment Box M & 1
2 P19-2 Thread Tweezers TRk 1
3 P19-3 Threading Wire F AR 4% 1
4 P19-4 Hexagonal Wrench (4mm) A 7< AR F (4mm) 1
5 P19-5 Hexagonal Wrench (3mm) A 75 AR F (3mm) 1
6 P19-6 Hexagonal Wrench (2.5mm) A7 AR F(2.5mm) 1
7 P19-7 Screwdriver R AT 1
8 P19-8 Needle 24t 5
9 P19-9 Needle 24t 2
10 P19-10 Lower Knife RZPD; 1
11 P19-11 Upper Knife 1 R 1
12 P19-12 Needle Height Gauge S LA B 5 1
13 P19-13 Wrench (5.5-7.1mm) R F 1
14 P19-14 Wrench (8-10mm) wF 1
15 P19-15 Wrench (5/16~9/32mm) & F 1
16 P19-16 Double Side Cut Presser Foot Spring Plate (Left) #41B M8 E R (%) 1
17 P19-17 Double Side Cut Presser Foot Spring Plate (Right) # ¥71& Bi58% R () 1
18 P19-18 Iron Chain 55 4R 1
19 P19-19  Wrench(12-14)) RE 1
20 P19-20 Hexagonal Wrench (1.5mm) 775 A AR F(1.5mm) 1
21 P19-21 Folder A 5 1
22 P19-22 Screw(1/8-44X8) ¥Z 44 1
23 P19-23  Band (12cm) RAE(120 ) 4
24 P19-24  Band (15cm) R (15 4) 2



@MING JANG

MJ 62

(F4%)

Series Technical Manual

A XL EEA TR
xxxxxxx

@MING JANG

MJ 62

(94 +#)
Series Technical Manual

£ E M MR A M
I

11




ACCESSORIES (ORAEeE 20
Ref. Parts Amt
No. No. Description oo 4 Req.
1 P20-1 Oiler D Rory 1

2 P20-2 Funnel - 1

3 P20-3 Oil T 1

4 P20-4 Screw, C. Set B 4440 1

5 P20-5 Screwdriver R 4+ |

6 P20-6 Pitman(Length) HiEHR(K) 1

7 P20-7 Screw, C. Set k2 4k 48 1

8 P20-8 Supporting Block Rubber Cushion BEEREBERR 1

9 P20-9 Parts Book TR 1

10 P20-10 Machine Cover By e % 1

11 P20-11 Instruction Book “e1% F 1

12 P20-12 Pedal, C. Set R Fop 5 AR 48 1

13 P20-13 Drier FORR B 1
14 P20-14 Thread Stand, C. Set N 1

15 P20-15 Screw(3/8-16X45) ¥Z 44 2

16 P20-16 Spring Washer BERA 2

17 P20-17 Washer #*h 2
18 P20-18 Screw(5/16-18X100) 32 44 4
19 P20-19 Washer #*h 4
20 P20-20 Nut $E g 8

21 P20-21 Spring Washer BERA 4
22 P20-22 Washer #*h +



21




/CL//AW/ DEVICE, C.SET (OPTIONAL DEVICE) IMER IR AR B4R (LSRR ), 21

Parts Amt.
No. Description 5t 4 Req.
P21-1 Suction Pipe Unit, C. Set B A G A 1
P21-2 Suction Pipe Unit, C. Set P& i 1



22 MJ62-03




EXCLUSIVE PARTS (1) b (e 22
Ref. Parts Amt
No. No. Description 5t 4 Req.
1 P22-1 Tape Reel Support X 1
2 P22-2 Screw(9/64-40X12) 32 44 2
3 P22-3 Rubber Cushion BBk 2
4 P22-4 Tape Reel Shaft X AT 1
5 P22-5 Nut S 1
6 P22-6 Tape Base ks 3 2
7 P22-7 Tape Reel Spring R 1
8 P22-8 Collar ShIE 1
9 P22-9 Screw(9/64-40X7.5) $E 44 1
10 P22-10 Tape Guide 4 kR 1
11 P22-11 Screw(M4-0.7X5) ¥Z 44 1
12 P22-12 Frame Chip Guard o & 1
13 P22-13 Folder %] o\ 1
14 P22-14 Screw(9/64-40X4.5) ¥Z 44 2
15 P22-15 Frame Chip Guard Spring %5 1
16 P22-16 Screw(M5-0.8X8.7) B 44 1
17 P22-17 Presser Foot, C. Set R Fop 48, 1
18 P22-18 Presser Foot TR B 1
19 P22-19 Screw(11/64-40X6.3) $E 44 1
20 P22-20 Presser Foot Attach Piece (Right) JEE R B R (4) 1
21 P22-21 Presser Foot Attach Piece (Left) FRAE BB R (%) 1
22 P22-22 Screw(3/32-56X1.5) 32 44 4
23 P22-23 Lower Knife Tl 1
24 P22-24 Lower Knife Clamp T 171 kAR |
25 P22-25 Screw(1/8-44X3.5) $E 44 1
26 P22-26 Yielding Secion Spring N BE R 1
27 P22-27 Yielding Secion N33 1
28 P22-28 Screw(1/8-44X5) $E 44 1
29 P22-29 Presser Foot Spring Plate (Left) REPEE R (L) 1
30 P22-30 Presser Foot Spring Plate (Right) B Hp5E 3 R (h) 1
31 P22-31 Screw(3/32-56X2) $Z 44 2
32 P22-32 Spring Plate Holder HE R B R 1
33 P22-33 Chip Guard 7 O 1
34 P22-34  Chip Guard Spring L E LR X, 1
35 P22-35 Screw(1/8-44X3.4) $E 44 1
36 P22-36 Frame chip Guard Washer A 1
37 P22-37 Tape Base, C. Set B a 1
38 P22-38 O-Ring ORI 2 1



23 MI62H1-02




EXCLUSIVE PARTS (2

do| 2
/] <

Ref. Parts Amt.
No. No. Description o P A Req.
1 P23-1 Double Side Cut Presser Foot, C. Set BE 17) R W 48 1
2 P23-2 Double Side Cut Presser Foot 1 B Ry 1
3 P23-3 Screw (11/64-40X6.3) ¥Z 44 1
4 P23-4 Carrier/Hook Driving Segment L AsEEG R A 1
5 P23-5 Carrier/Hook Driving Lever Link L+ 2] 4t BegyiE 4F 2
6 P23-6 Link Pin AT AT 4 4
7 P23-7 Screw (3/32-56X3.3) ¥Z 44 4
8 P23-8 Thread Hook Driving Lever £) &t EEE) AR AT 1
9 P23-9 Top Cover Thread Hook L AR RiB R 4 1
10 P23-10 Screw (9/64-40X6.8) $Z 44 1
11 P23-11 Top Cover Thread Carrier Driving Lever LERsRICEBE S AEAE |
12 P23-12 Top Cover Thread Carrier LA BE AL 1
13 P23-13 Screw (1/8-44X5) ¥Z 44 2
14 P23-14 Presser Foot Attach Piece (Right) PR B: R () 1
15 P23-15 Presser Foot Attach Piece (Left) e HE R (£) 1
16 P23-16 Screw(3/32-56X2.4) ¥Z 44 4
17 P23-17 Lower Knife T 1
18 P23-18 Lower Knife Clamp T 171 kAR 1
19 P23-19 Screw (1/8-44X3.5) ¥Z 44 1
20 P23-20 Yielding Section Spring R REE 1
21 P23-21 Yielding Section NEE 1
22 P23-22 Screw(3/32-56X2.5) ¥Z 44 2
23 P23-23 Presser Foot Tongue FEBPE R 1
24 P23-24 Presser Foot Spring Plate (Left) RHEE R (£) 1
25 P23-25 Presser Foot Spring Plate (Right) Bw%E R () 1
26 P23-26 Screw (3/32-56X2) $Z 44 1
27 P23-27 Spring Plate Holder #E R B 1
28 P23-28 Chip Guard Plate 7NN S 1
29 P23-29 Screw (3/32-56X4.3) $Z 44 1
30 P23-30 Chip Guard ZNE S 1
31 P23-31 Chip Guard Spring 7NN B 1
32 P23-32 Screw (1/8-44X3.4) BZ 44 1
33 P23-33 Knife Holder Guide Collar, C. Set EE Il m 1
34 P23-34 Knife Holder Shank Support L tn7] B R R AR 1
35 P23-35 Knife Holder Spring Ty B R ERE 1
36 P23-36 Knife Holder Guide Collar L7135 B R 1
37 P23-37 Screw (9/64-40X9) BE 44 1
38 P23-38 Knife Holder Shank L 77 B Am 1
39 P23-39 Knife Support L1 & %2 1
40 P23-40 Upper Knife w7 1




EXCILUSIVE PARTS (2 SR E 23
Ref. Parts Amt.
No. No. Description g P4 Req.
41 P23-41 Knife Holder L] B e R 1
42 P23-42 Screw (1/4-40X6) $Z 44 1
43 P23-43 Screw (3/32-56X3.5) $E 44 1
44 P23-44 Lap Former AT EA 5 1
45 P23-45 Screw (3/32-56X3.5) $E 44 1
46 P23-46 Screw (3/32-56X3.9) 2R 44 1
47 P23-47 Lap Former Slide Block AT G BRI 1
43 P23-48 Lap Former Slide Block Spring AT S BRI R 1
49 P23-49 Screw (3/32-56X7) 2R 44 2
50 P23-50 Lap Former, C. Set A AR 1
51 P23-51 Feed Rocker, C. Set FH AR A 1
52 P23-52 Differential Feed Dog F k) 1
53 P23-53 Main Feed Dog ER:) 1
54 P23-54 Needle Guard(Rear) TA4t R (1) 1
55 P23-55 Screw (1/8-44X4.8) ¥Z 44 1






24 MJl62-04

46

[
<

® 2 g
Y aheniumd ha _ 7
/
Lo D a_g
Y
/

/ /

|\
D)D)
N

W




EXCLUSIVE PARTS (3 B T3 24
Ref. Parts Amt.
No. No. Description gt FA Req.
1 P24-1 Tape Reel Support X AFR 1
2 P24-2 Screw(9/64-40X12) 3Z 44 2
3 P24-3 Rubber Cushion BB A 2
4 P24-4 Tape Reel Shaft X IEAR 1
5 P24-5 Nut LSS 1
6 P24-6 Tape Base 7 5AE 2
7 P24-7 Tape Reel Spring BE 1
8 P24-8 Collar $h IR 1
9 P24-9 Screw(9/64-40X7.5) 3Z 44 1
10 P24-10 Tape Guide b il 1
11 P24-11 Screw(M4-0.7X5) ¥Z 44 1
12 P24-12 Frame Chip Guard B & 1
13 P24-13 Folder BN 1
14 P24-14 Screw(9/64-40X4.5) ¥2 44 2
15 P24-15 Frame Chip Guard Spring Hx 1
16 P24-16 Screw(M5-0.8X8.7) ¥2 44 1
17 P24-17 Presser Foot, C. Set R W 48 1
18 P24-18 Presser Foot JEE B 1
19 P24-19 Screw(11/64-40X6.3) ¥2 44 1
20 P24-20 Presser Foot Attach Piece (Right) JEE2 3 R (4) 1
21 P24-21 Presser Foot Attach Piece (Left) BEEE R (£) 1
22 P24-22 Screw(3/32-56X1.5) ¥2 44 4
23 P24-23 Lower Knife T 1
24 P24-24 Lower Knife Clamp T 177 kAR 1
25 P24-25 Screw(1/8-44X3.5) ¥Z 44 1
26 P24-26 Yielding Secion Spring AN RN S 1
27 P24-27 Yielding Secion R 1
28 P24-28 Screw(1/8-44X5) ¥Z 44 1
29 P24-29 Presser Foot Spring Plate (Left) PR E R (L) 1
30 P24-30 Presser Foot Spring Plate (Right) R Z R () 1
31 P24-31 Screw(3/32-56X2) ¥Z 44 2
32 P24-32 Spring Plate Holder BE R EREA 1
33 P24-33 Chip Guard 7NN 1
34 P24-34 Chip Guard Spring MAMERBE 1
35 P24-35 Screw(1/8-44X3.4) ¥Z 44 1
36 P24-36 Frame chip Guard Washer #* A 1
37 P24-37 Tape Base, C. Set el B 1
38 P24-38 O-Ring OB 3R 1
39 P24-39 Screw(3/32-56X2.5) ¥Z 44 2
40 P24-40 Presser Foot Tongue BWE R 1




EXCLUSIVE PARTS (3 LI MG 24
Ref. Parts Amt.
No. No. Description o P A Req.
41 P24-41 Knife Holder Guide Collar, C. Set EE) Tl 1
42 P24-42 Knife Holder Shank Support Lyl B R R XA 1
43 P24-43 Knife Holder Spring LB R R 1
44 P24-44 Knife Holder Guide Collar L1 E B R 1
45 P24-45 Screw (9/64-40X9) 32 44 1
46 P24-46 Knife Holder Shank L in ) Bl & JE AR 1
47 P24-47 Knife Support L1 & % 1
48 P24-48 Upper Knife 7 1
49 P24-49 Knife Holder Evn7] B & 1
50 P24-50 Screw (1/4-40X6) 32 44 1
51 P24-51 Screw (3/32-56X3.5) 2 44 1
52 P24-52 Lap Former AT 5 A 5 1
53 P24-53 Screw (3/32-56X3.5) 2 44 1
54 P24-54 Screw (3/32-56X3.9) 82 44 1
55 P24-55 Lap Former Slide Block AT S B RS 1
56 P24-56 Lap Former Slide Block Spring AERBERETR 1
57 P24-57 Screw (3/32-56X7) 32 44 2
58 P24-58 Lap Former, C. Set AT A S 1






25 MJ62-05



EXCLUSIVE PARTS (4) a5 B FHZEH(3) 25

Ref. Parts Amt.
No. No. Description ot 4 Req.
1 P25-1 Tape Reel Support X ¥R 1
2 P25-2 Screw(9/64-40X12) 32 44 2
3 P25-3 Rubber Cushion BB R 2
4 P25-4 Tape Reel Shaft X IR 1
5 P25-5 Nut 7 1
6 P25-6 Tape Base, C. Set YA AR 4R 1
7 P25-7 Lap Former, C. Set AT 5 5B 1
8 P25-8 Collar $HIR 2
9 P25-9 Screw(9/64-40X7.5) B 44 2
10 P25-10 Tape Guide b il 1
11 P25-11 Screw(M4-0.7X5) B 44 1
12 P25-12 Guide E R 1
13 P25-13 Tension Dist & A kR 1
14 P25-14 Tape Guide T4 R 1
15 P25-15 Tape Guide b il 1
16 P25-16 Screw Stud e 2
17 P25-17 Cup 58 % B 2
18 P25-18 Spring #x 2
19 P25-19 Spring Bushing R 2
20 P25-20 Post Nut FRBRR R 2
21 P25-21 Double Side Cut Presser Foot & 1 B Ry 1
22 P25-22 Chip Guard VAR 1
23 P25-23 Screw(3/32-56X2.5) 3Z 44 2
24 P25-24 Presser Foot Spring Plate (Left) REEE R (£) 1
25 P25-25 Presser Foot Spring Plate (Right) JRRIE S R () 1
26 P25-26 Screw (3/32-56X2) 32 44 1
27 P25-27 Spring Plate Holder BE R B R 1
28 P25-28 Screw (3/32-56X4.3) ¥Z 44 1
29 P25-29 Chip Guard Spring MAER BE 1
30 P25-30 Screw (1/8-44X3.4) ¥Z 44 1
31 P25-31 Lap Former AT &4 1
32 P25-32 Screw (3/32-56X3.5) 32 44 1
33 P25-33 Screw (3/32-56X3.9) ¥Z 44 1
34 P25-34 Lap Former Slide Block AT A B R 1
35 P25-35 Lap Former Slide Block Spring AEABFWRBER
36 P25-36 Chip Guard Plate A ERE 1
37 P25-37 Screw (3/32-56X3.3) 32 44 4
38 P25-38 Link Pin EATIE S 4
39 P25-39 Carrier/Hook Driving Lever Link L 4 étEe gy ig4f 2
40 P25-40 Carrier/Hook Driving Segment L ARG HH A 1




25

EXCLUSIVE PARTS (4 T F(Q3
Ref. Parts Amt.
No. No. Description oo 4 Req.
41 P25-41 Thread Hook Driving Lever £) &t Ee AR AT 1
42 P25-42 Top Cover Thread Carrier Driving Lever e RICEREE AT
43 P25-43 Top Cover Thread Hook L ARG B 4 1
44 P25-44 Screw (9/64-40X6.8) ¥2 44 1
45 P25-45 Top Cover Thread Carrier LERRBBR A A 1
46 P25-46 Screw (1/8-44X5) 3Z 44 2
47 P25-47 Presser Foot Attach Piece (Right) JEHPEHE R () 1
48 P25-48 Presser Foot Attach Piece (Left) RHpE R (£) 1
49 P25-49 Screw(3/32-56X2.4) 82 44 4
50 P25-50 Lower Knife T 1
51 P25-51 Yielding Section Spring R B R 1
52 P25-52 Yielding Section BB 1
53 P25-53 Presser Foot Tongue B E R 1
54 P25-54 Lower Knife Clamp T 177 AR 1
55 P25-55 Screw (1/8-44X3.5) 3R 44 1
56 P25-56 Screw (11/64-40X6.3) 32 44 1
57 P25-57 Double Side Cut Presser Foot, C. Set A 47) R Bop 4. 1






26

Main Parts
Models WEAEE | WREIWRE) | WEIPRGE) | WRITAR(E) | 17 ETR0GE)
MJ-62-452-01 P6-14(452) P6-36 P6-37(452) P6-47 P6-48(452)
MJ-62-452-02 P12-1(452) P12-24 P12-25 P12-43 P12-44
M1J-62-460-01 P6-14(460) P6-36 P6-37(460) P6-47 P6-48(460)
M1J-62-460-02 P12-1(460) P12-24 P12-25 P12-43 P12-44
MJ-62H-452-01 P6-14(452) P6-36 P6-37(452)
MJ-62H-452-02 P12-1H(452) P12-24 P12-25H
MJ-62H-460-01 P6-14(460) P6-36 P6-37(460)
MJ-62H-460-02 P12-1H(460) P12-24 P12-25H
MJ-62-452-03 P22-17 P22-29 P22-30
M1J-62-460-03 " " "
MJ-62-452-04 P24-17 P24-29 P24-30
MJ-62-460-04 " ” n
M1J-62-452-05 P25-57 P25-24 P25-25 P12-43 P12-44
MJ-62-460-05 " " " ” "
MIJ-62H1-452-02 P23-1 P23-24 P23-25

MJ-62H1-460-02

/

/

VA




STITCH LENGTH SPECIFICATION

STEE LS R

26

=

=

&

TR T A Tl kAR | LARSR A SH(E) [ LA SR A () HA R
P7-42 P7-40 P6-31 P6-25 P6-22
1 I P12-18 P12-12 P12-9 P12-22
1 I P6-31 P6-27 P6-24
I I P12-18 P12-12 P12-9 P12-22
P7-42H /I P6-31 P6-25 P6-22
I I N P12-12 P12-9 P12-22H
n I/ /! P6-25 P6-22
I I N P12-12 P12-9 P12-22H
P7-42 P22-23 P22-24
n I/ !
I / P24-24 P24-40
n / /! Vi
I I P25-54 P25-45 P25-43 P25-53
n /I ! /! /! "
P23-40 P23-17 P23-18 P23-12 P23-9 P23-23

/

Vi

Vi

V4

4

/




27

Main Parts

29
Models 4144 SR L 8 RME e B4 B)
MJ-62-452-01 P5-40(452) P5-44(452) P7-7 P6-34
MJ-62-452-02 " P12-42(452) P12-31 ” P12-21
MJ-62-460-01 P5-40(460) P5-44(460) " P6-34
MJ-62-460-02 " P12-42(460) P12-31 ” P12-21
MJ-62H-452-01 P5-40(452) P5-44(452) ” P6-34
MJ-62H-452-02 " P12-42(452) P12-31H " P12-21
MJ-62H-460-01 P5-40(460) P5-44(460) ” P6-34
MJ-62H-460-02 " P12-42(460) P12-31H ” P12-21
M1J-62-452-03 P5-40(452) P5-44(452) ” P22-27
MJ-62-460-03 P5-40(460) P5-44(460) ” ”
MJ-62-452-04 P5-40(452) P12-42(452) P24-52 " P24-27
MJ-62-460-04 P5-40(460) P12-42(460) " " "
MJ-62-452-05 P5-40(452) P12-42(452) P12-31 " P25-52
MJ-62-460-05 P5-40(460) P12-42(460) " ” ”
MJ-62H1-452-02 P5-40(452) P12-42(452) P23-44 " P23-21

MJ-62H1-460-02

P5-40(460)

P12-42(460)

VA

V4

/4




STITCH LENGTH SPECIFICATION

SHEE R &

e
SR E AT BEWH &4 (AT) 18 (1) REE Sk
P5-45(452) P10-7 P10-8 P8-45 P10-10 P8-43

" " P12-41 " " "
P5-45(460) " P10-8 " " ”

" " P12-41 " " "
P5-45(452) P10-54 P10-53 " " ”

" P12-56 P12-55 n " "
P5-45(460) P10-54 P10-53 ” " ”

" P12-56 P12-55 " " "
P5-45(452) P10-7 P10-8 " " ”
P5-45(460) " " " " "
P5-45(452) " P12-41 " " ”
P5-45(460) 4 " " " "
P5-45(452) " " " " ”
P5-45(460) " " " n ”
P5-45(452) P12-56 P12-55 ” " ”

P5-45(460)

/7

/

/

V4

V4




